Opel
Opel

List of parts

    Gm-part number Genuine part number Description Range
    STEERING GEAR.
    1 93184447 48 01 722 GEAR,ASSY.,STEERING,LHD (C) 4N007446-
    1 9197881 48 00 881 GEAR,ASSY.,STEERING,RHD (NLS.- USE 9197612 48 00 612) (C) -4N007448
    1 93184446 48 01 721 GEAR,ASSY.,STEERING,RHD (C) 4N007449-
    2 9197425 48 00 425 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 00 NOTCH (NLS.- USE 9197876 48 00 876)
    3 9197426 48 00 426 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 01 NOTCH
    4 30584320 48 00 427 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 02 NOTCH - GMCC MEXICO
    4 9197427 48 00 427 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 02 NOTCH
    5 9197428 48 00 428 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 03 NOTCH
    6 9197444 48 00 444 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 04 NOTCH
    7 9197445 48 00 445 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 05 NOTCH
    8 9197446 48 00 446 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 06 NOTCH (NLS.- NO REPLACEMENT PART)
    9 9197447 48 00 447 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 07 NOTCH
    10 9197448 48 00 448 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 08 NOTCH
    11 9197449 48 00 449 PLATE,ADJUSTING,STEERING GEAR HEIGHT,IDENT. 09 NOTCH
    12 9197749 48 00 749 GROMMET,BLANKING,40MM,STEERING PINION HOLE
    13 9197874 48 00 874 SCREW,HEX.HD.,M10 X 30,STEERING GEAR TO CHASSIS,UPPER
    14 9198224 48 01 224 WASHER,M10 X 20.5,STEERING GEAR TO CHASSIS,UPPER (NLS.- NO REPLACEMENT PART)
    15 9197873 48 00 873 SCREW,HEX.HD.,M8 X 25,STEERING GEAR TO CHASSIS,LOWER
    16 9198224 48 01 224 WASHER,M8 X 16.6,STEERING GEAR TO CHASSIS,LOWER (NLS.- NO REPLACEMENT PART)
    17 9197875 48 00 875 RIVET,3.2 X 9.2,ADJUSTER PLATE TO CHASSIS